BMP380TA (1999 & Before) Page 1 of 5
ROTARY MOWER

AOTARY MOWER MODEL NO. BMP380OTA




BMP380TA (1999 & Before)
ROTARY MOWER

Page 2 of 5

Ref# Part Number

Qty Description

145793
145646X479
157081X479
132001
63601
131959
151517
144929
158063
700892
157551
128638
51793
145669
145854X479
700363X479
146143X479
147613
151589X479
151588X479
150078
750085X007
146630
700331X004
87877
145035X004
62335
142748
148438
83923
77400
146694
53998
54583
133188X479
850999
145494
850988
850987
700063X479
701640X479
157214
851084
850263
851074
145106
851514
85768
88615
147270
750532
TVS90-46086D
150050
128415
146983
146984
157213
800197

—
OO NO AP WN -~

WNOONO, N O O WN =20 00O O, WN =200 NO O, WNOONOOTW_OONORADN

BAIL.CNTRL.STD.BL
SUB= 165451X479
HANDLE LOWER
ROPE GUIDE

SUB= 73800400
BOLT.HANDLE.LM
SuB=7192J
SCREW.HXHD.WASH.
CONTROL THROTTLE
"CABLE.MZR 47"
"CONTROL-DRIVE,STD"
"NUT,WING PM"
HAIRPIN COTTER
GUIDE.CABLE.FWBD
PLATE.BACK.PNT,
BAFFLE.SIDE
GUARD.FOOT.REAR.
KIT.DOORRR.20STL
BRACKET.HDL.LH.
BRACKET.HDL.RH.
SCREW.HXWS.5/16
BRKT.WHL.ADJ
SPACERHEIGHT.ADJ
SPRING SELECTOR

( KNOB PM

ARM.AXLE.ASM.BZP.
"WASHER, BELLEVIL."
BOLT SHLD 3/8-16
WHEEL.8X1.75.WHT
HEX FLANGE LOCKNT
HUB CAP
SCREW.1/4-20.38
SUB= 19131216
SCREW

DISCHARGE GUARD
SCREW
DECAL.DANGER.CUTF
ENGINE SPACER
SUB= 850988

REAR BAFFLE
BAFFLE.FRONT

KIT HOUSING MOWER
SCREW
LOCKWASHER
"WASHER HARDEN"
BLADE.20.MULCH.AY
ADAPTOR.BLADE.LM
"SCREW, HEX PM"
BRKT DRV COV
GRASSBAG.170A1.GE
FRAME.CATCHER ASM
ENGINE
SCREW.HXTAP.10-24
BLIND RIVET
MANUAL.OP.GEN.SP.
MANUAL.OP.GEN.SP.
MANUAL.P.BMP380TA
NLA



BMP380TA (1999 & Before) Page 3 of 5
ROTARY MOWER

Ref # Part Number Qty Description

145495 DECAL.INTERN.4SYM



BMP380TA (1999 & Before) Page 4 of 5
ROTARY MOWER

ROTARY LAWN MOWER - - MODEL RO, BMP380TA




BMP380TA (1999 & Before)
ROTARY MOWER

Page 5 of 5

Ref# Part Number

Qty Description

750097
750727
4802
851980
88043
12000030
54583
851947X004
50962
702631X004
88067
750253
72070504
74350424
88069
48160
88576
88517
88516
87877
152018
152019
88080
67725
88446
750124
145212
85179
77400
12000058
137054
63601
700537
88082
850053
850077
MA36
MK20FRD

O©COoONOO AP WN -~

wwgwwwwl\)l\)l\)l\)I\JI\JI\)MI\)—\—\—\—\A—\—\—\—\A
[e)N&)] WON 00O NOOOARARN_rOCOONOODOPRRWN-_0O

TAPPING SCREW
DRIVE CVR

SUB= 19070818
DRIVE PAWL
PULLEY PM
RETAINING RING ST
SCREW
"CLUTCH,FRAME"
LOCKNUT
LEVER.CLUTCH
SPACER PM
LOCKNUT
CARRIAGE BOLT
BOLT 1/4-20-1 1/2
SPACER PM

IDLER ASSY

IDLER SPACER
SHOULDER BOLT
IDLER PULLEY
KNOB - PM
WHEEL ADJ ASSY LH
WHEEL ADJ ASSY RH
DUST SHROUD PM
WASHER FLUT

( BUSHING.HEX

DRIVE WHL ASM
NUT.HXFLG.LOCK.
RETAINER CLIP PM
HUB CAP
E-RING.7/16.RE.
PINION.GEAR
SUB= 73800400
SHAFT.DRIVE.17.81
DRIVE PULLEY PM
"DRIVE, BELT"
DECAL

CLIPPING DEFL
"KIT, MULCHER 20™"



